
City of Palm Coast Created on 1/16/20

City of Palm Coast
Agenda

COUNCIL MEETING

Mayor Milissa Holland
Vice Mayor Nick Klufas

Council Member Eddie Branquinho
Council Member Robert G. Cuff

Council Member Jack D. Howell, II

City Hall
160 Lake Avenue

Palm Coast, FL 32164
www.palmcoastgov.com

Tuesday, January 21, 2020                                                                                                                    9:00 AM CITY HALL

City Staff
Matthew Morton, City Manager
William Reischmann, City Attorney
Virginia A. Smith, City Clerk

> Public Participation shall be in accordance with Section 286.0114 Florida Statutes.

> Other matters of concern may be discussed as determined by City Council.
[...]
4.2.1.1 Secondary Treatment ......................................................................................................................... 48 
4.2.1.2 Advanced Secondary Treatment ........................................................................................................ 48 
4.2.1.3 Advanced Wastewater Treatment ...................................................................................................... 49 

4.3 RECLAIMED WATER EFFLUENT DISPOSAL ........................................ 49 
4.3.1 Methods of Disposal .................................................................................................................................. 49 
4.3.2 Reclaimed Water Reuse and Disposal in Palm Coast ................................................................................ 50 

4.4 SLUDGE TREATMENT and DISPOSAL ..................................................... 50 

4.5 WWTF No.2 EXPANSION TREATEMTN ALTERNATIVES ................... 51 
4.5.1 General ....................................................................................................................................................... 51 
4.5.2 No-Action Alternative ................................................................................................................................ 51 
4.5.3 WWTF No. 2 Expansion ............................................................................................................................ 51 

SECTION 5.0 ENVIRONMENTAL ASSESSMENT ............................................................. 56 
 
 

112



iii 
 

 
List of Tables 

 
Table 1: Palm Coast WWTP No.2 Expansion Project Schedule. ................................................................. 3 
Table 2: Palm Coast Wastewater Service Area Historical Population and ERC (Mid-Year). ...................... 7 
Table 3: Palm Coast Wastewater Historical Flows. .................................................................................... 10 
Table 4: Palm Coast WWTF No.1 Major Process Units. ........................................................................... 18 
Table 5: Palm Coast WWTF No.1 Major Equipment List.......................................................................... 19 
Table 6: Palm Coast WWTF No.1 Influent and Effluent Water Quality. ................................................... 21 
Table 7: WWTF No.2 Major Process Equipment and Capacities. ............................................................. 26 
Table 8: Palm Coast WWTF No.2 Influent and Effluent Water Quality. ................................................... 33 
Table 9: Palm Coast Reclaimed Water Disposal Capacity ......................................................................... 35 
Table 10: Palm Coast Wastewater Service Area Population and ERC Projections. ................................... 39 
Table 11: Palm Coast Wastewater Average Flow per ERC. ....................................................................... 41 
Table 12: Palm Coast Wastewater Flow Projections. ................................................................................. 42 
Table 13: Palm Coast Wastewater Service Area Effluent Disposal Methods. ............................................ 50 
Table 14: Preliminary Cost Comparison of the Three Biological Processes. ............................................. 53 
Table 15: Preliminary Cost Estimation Breakdowns of WWTF No.2 Expansion. ..................................... 54 
Table 16: Present Worth Analysis of WWTF No.2 Expansion. ................................................................. 55 

 
 
 
 

List of Figures 
 
Figure 1: Current Wastewater and Reuse  Service Area Map. ....................................................... 2 
Figure 2: Proposed WWTF No.2 Expansion Site Layout............................................................... 4 
Figure 3: WWTF No.2 Process Flow Schematic. ........................................................................... 5 
Figure 4: City of Palm Coast Current Land Use Map. ................................................................... 8 
Figure 5: City of Palm Coast Zoning Map...................................................................................... 9 
Figure 6: Palm Coast Historical Wastewater Flow. ...................................................................... 14 
Figure 7: Palm Coast WWTF No.1 Site Plan. .............................................................................. 16 
Figure 8: Palm Coast WWTF No.1 Process Flow Schematic. ..................................................... 17 
Figure 9: Palm Coast Reclaimed Water Reuse Sites. ................................................................... 37 
Figure 10: Palm Coast Wastewater Service Area Historical and Projected Population. .............. 40 
Figure 11: Projected Palm Coast Wastewater Flow and Plant Capacity. ..................................... 43 
 

 
 

List of Appendix 
 

Appendix A Environmental Assessment Document for SRF Planning, September 2019 
 

113



1 
 

 
SECTION 1.0 EXECUTIVE SUMMARY 

1.1             INTRODUCTION 
Currently the City of Palm Coast (City) owns and operates two wastewater 
treatment facilities (WWTFs) with a total capacity of 8.384 MGD, annual average 
daily flow (AADF). Figure 1, Current Wastewater and Reuse Service Area Map, 
shows the City limits and the Wastewater Utility Service Area. The City’s 
projected growth indicates that the treatment capacity will be exceeded within the 
next 3-5 years.  
 
The City’s WWTF No.2 was constructed and put into operation in June 2018. The 
construction was funded by the State Revolving Fund (SRF) #WW18042. The 
WWTF No.2 utilizes the membrane bioreactor (MBR) treatment process to treat 
the wastewater to meet advanced wastewater treatment (AWT) standards, with a 
rated capacity of 2.0 million gallons per day (MGD), expandable to 6.0 MGD. 
WWTP No.2 is currently treating a monthly average flow ranged from 0.7 MGD 
to 1.2 MGD. 
 
This Wastewater System Facilities Plan has been prepared according to SRF 
Program requirements for the purpose of evaluating community requirements for 
wastewater treatment capacity, evaluating alternatives for providing the needed 
capacity, selecting the most feasible alternatives, and developing a plan for 
providing needed wastewater treatment facilities for the City.   

1.2 RECOMMENDED PLAN 
This Facilities Plan recommends expanding the WWTF No. 2 from 2.0 MGD to 
4.0 MGD by early 2023. This expansion will meet the projected increased 
wastewater treatment demand and the need of the proposed new developments 
and the growth of the existing residential area in the northwestern portion of the 
Palm Coast community. The expanded WWTF No. 2 will still provide AWT, 
utilizing the MBR treatment process.  Achieving AWT is required in accordance 
with the Apricot Rule to allow a backup reclaimed water discharge to a receiving 
wetland. The WWTF No.2 expansion will generally include the following 
components: 
 
a. On-site lift station 
b. Headworks – grit removal and screen equipment, and odor control (for the 

added grit chamber, drum screen, and the master pump station) 
c. Flow equalization tanks with aeration and mixing equipment and flow 

equalization pumping system 
d. Chlorine contact chambers 
e. Reclaimed water transfer pumps 
f. Reclaimed water high service pumps 

114



115



3 
 

g. Sludge holding tanks and associated aeration and mixing system and pumping 
equipment 

h. Chemical feed systems including alum, Micro-C, sodium hypochlorite, and 
other chemical storage and feed systems. 

  
Figure 2 shows the proposed WWTF No. 2 site layout and Figure 3 shows the 
process schematic.  

1.3 PROJECT COST SUMMARY 

The Palm Coast WWTF No.2 expansion design and construction will be 
implemented within the next three to five years and will be funded with the FDEP 
SRF Loan.  The construction of the WWTF No. 2 expansion is scheduled to begin 
in early 2021 and to be completed and in service by the end of 2022.  It is 
estimated that the total capital cost is $19.9 million, including $17.38 million of 
construction, $1.30 million of design and permitting, and $1.22 million of 
technical service during construction. 

1.4 PROJECT SCHEDULE 
An expected schedule for implementation of the proposed WWTF No.2 
expansion project and the SRF loan application is provided in Table 1. 
 

Table 1: Palm Coast WWTP No.2 Expansion Project Schedule. 

 

116



Wastewater Treatment Plant No. 2

Date:

Job No.

Scale: AS NOTED

P61117.27C File:2018C

FIGUREWWW.CPHCORP.COM  10/22/2018

P61117.27C III-2.dwg

(S)

Sign Symbols
R1-1 STOP SIGN
SEE DETAIL 16
ON SHEET C-11

80 160080

Scale 1"=80'

SITE PLAN STATISTICAL DATA
WASTEWATER TREATMENT PLANT NO. 2
PSP
33-10-30-0000-01030-00B4
1,310,389
EXISTING: 5                         NEW: 5
2002
27'
1295

SLUDGE DEWATERING BUILDING (S.F.)
SLUDGE DEWATERING BUILDING (HEIGHT)
MAIN ELECTRICAL BUILDING (S.F.)
MAIN ELECTRICAL BUILDING (HEIGHT) 19.33'
RECLAIMED WATER DISTRIBUTION
PUMP STATION MCC BUILDING (S.F.) 369

RECLAIMED WATER DISTRIBUTION
PUMP STATION MCC BUILDING (HEIGHT) 13.33'

936
19.17'CHEMICAL BUILDING (HEIGHT)
2125
19.17'WORKSHOP BUILDING (HEIGHT)
EXISTING: 18                       NEW: 3
N/A
EXISTING: 105,241              NEW: 81,065
EXISTING: 8.03%                 NEW: 14.22%
EXISTING: 1,205,148           NEW: 1,124,083
EXISTING: 91.97%               NEW: 85.78%
SEE PLANS

PROJECT NAME
ZONING
PARCEL NO's
TOTAL SIZE SITE (S.F.)
NUMBER OF BUILDINGS

CHEMICAL BUILDING (S.F.)

WORKSHOP BUILDING (S.F.)

PARKING STALLS
VEHICULAR USE AREA
TOTAL IMPERVIOUS (S.F.)
IMPERVIOUS PERCENTAGE
TOTAL PERVIOUS (S.F.)
PERVIOUS PERCENTAGE
PROPOSED SETBACKS

WWTP No.2 SITE PLAN
2117



SCREENING

EQUALIZATION BASIN 1

EQUALIZATION BASIN 2

ANAEROBIC BASIN 1

ANAEROBIC BASIN 2

ALUM ADDITION

PRE-ANOXIC BASIN 1 

PRE-ANOXIC BASIN 2

OXIC BASIN 1

OXIC BASIN 2

POST-ANOXIC BASIN 1

POST ANOXIC BASIN 2 

MBR  BASIN 2

MBR  BASIN 3

MBR  BASIN 4

MBR BASIN 1

CHLORINE

CONTACT TANK 1

CHLORINE

CONTACT TANK 2

PERCOLATION

STORAGE

POND

2 MG RECLAIMED WATER

GROUND STORAGE TANK

RAS PUMPS

RECLAIMED WATER

RECLAIMED WATER

CARBON SOURCE

WET WELL

INFLUENT

AXR

AXR

IRQ

IRQ

RAS

RAS

SLUDGE HOLDING TANK 1

SLUDGE HOLDING TANK 2

SLUDGE CAKE

LOADING STATION

SLUDGE FEED

PUMPS

IN-PLANT

PUMP

STATION

NOTE: FUTURE PLANT EXPANSION

FACILITIES NOT SHOWN

PERMEATE PUMPS

WAS

METERING PUMP

CHEMICAL

TREATMENT TRAIN

FUTURE 2 MGD

SAMPLER

COMPOSIT

METER

SODIUM HYPOCHLORITE

(DISINFECTANT)

CHEMICAL PUMP

M

M

M

M

FLOW

METER

FLOW

METER

FLOW

MEASUREMENT

RECLAIMED WATER

DISTRIBUTION

PUMP STATION

S
L

U
D

G
E

 F
E

E
D

 L
IN

E

F
IL

T
R

A
T

E
 L

IN
E

POLYMER

SYSTEM

REUSE/DISPOSAL

SITES

RECLAIMED

WATER TRANSFER

PUMPS

CHLORINE RESIDUAL

TURBIDITY MONITORING

FLOW DIVERSION

CONTROL STATION

GRIT

REMOVAL

BELT FILTER PRESS

MEMBRANE CIP

CLEANING SOLUTION

EQUALIZATION  AND SLUDGE
HOLDING TANK BLOWERSOXIC TANK AND

MBR BLOWERS

NOTE:
AXR: ANAEROBIC SLUDGE RECIRCULATION FROM PRE-ANOXIC BASIN TO ANAEROBIC BASIN.
IRQ: INTERNAL RECIRULATION FLOW FROM LOW DO ZONE OF OXIC BASIN TO PRE-ANOXIC BASIN.
RAS: RETURN ACTVATED SLUDGE FROM MBR BASIN TO OXIC BASIN.

WAS: WASTE ACTIVATED SLUDGE.

PUMP

EQUALIZATION

PERCOLATION/ STORAGE

PUMP STATION

WAS CONTROL STATION

M

M

M

M

FLOW METER

M FLOW METER

Wastewater Treatment Plant No. 2
C I T Y   O F   P A L M  C O A S T 

Date:

Job No.

Scale: AS NOTED

P61117.27C File:2018C

FIGUREWWW.CPHCORP.COM  10/22/2018

P61117.27C III-1.dwg III-1
WWTP No.2 PROCESS FLOW SCHEMATIC

118

lxu
Text Box
       3



6 
 

SECTION 2.0  EXISTING CONDITIONS 

2.1       PERMITS AND LAND USE PLAN 

The City of Palm Coast owns and operates the Palm Coast Wastewater Utility 
System which currently includes Wastewater Treatment Facility (WWTF) No. 1 
and WWTF No. 2.  WWTF No. 1 is an activated sludge domestic wastewater 
plant with a permitted annual average daily flow (AADF) capacity of 6.83 million 
gallons per day (MGD) and operates under the Florida Department of 
Environmental Protection (FDEP) Permit No. FL0116009. The permit was issued 
on February 17, 2017. The effective date of the permit is April 30, 2017 and will 
expire on April 29, 2022. 
WWTF No.2 is an advanced wastewater treatment (AWT) facility, utilizing a flat 
sheet Membrane Bio-Reactor (MBR) process, which was constructed as a new 
facility in 2018, with a permitted capacity of 2.0 MGD annual average daily flow.   
WWTF No. 2 operates under FDEP permit number FL0710008, which will expire 
on May 15, 2021. 
The City of Palm Coast has prepared a Comprehensive Land Use Plan.  The Plan 
was adopted by the City on April 6, 2004 and was last amended on April 17, 
2018.   

2.2        WASTEWATER TREATMENT CAPACITY HISTORY 

The current Palm Coast WWTF No.1 was constructed in 1983 with an initial 1.0 
MGD AADF treatment capacity.  The plant was expanded to 2.0 MGD treatment 
capacity in 1989.  In 1995, the plant was expanded to 4.0 MGD.  In 2004, the 
FDEP approved re-rating of the 4.0 MGD treatment capacity from 4.0 MGD to 
4.55 MGD.   In January of 2006, the FDEP approved re-rating of the facility 
permitted capacity from 4.55 MGD to 5.30 MGD. Upon completion of a major 
facility upgrading and expansion in 2006, the WWTPF No. 1 was permitted as a 
6.83 MGD AADF advanced secondary treatment plant.   
The WWTF No.2 was constructed in 2018 with an initial capacity of 2.0 MGD.  

2.3                       POPULATION AND LAND USE 

2.3.1            Current Land Use within the Service Area 
 

The City of Palm Coast was incorporated in December 31, 1999.  In 2006, the US 
Census Bureau reported that Flagler County was the fastest growing county in the 
United States (percentage increase) for two consecutive twelve month reporting 
periods (July 2003 through July 2005).  The Census Bureau also reported that 
Flagler County was the fastest growing county, with a population over 10,000, 
between 2000 and 2006.  After a slow down from 2007 to 2012, the growth began 
to pick up again. 
The basis of the population estimates are from Bureau of Economic Business 
Research (BEBR), at the University of Florida and the City of Palm Coast 

119



7 
 

Comprehensive Land Use Plan.  BEBR provides Flagler County population 
projections and annual updates between the decennial census enumerations.   The 
Comprehensive Plan provides the City’s projections of the percentage of the 
Flagler County population which is attributed to Palm Coast.   
The Palm Coast Wastewater Service Area extends beyond the City limits.  The 
inside and outside City limit population projections are adjusted to mid-year 
values. The population and number of wastewater Equivalent Residential Service 
Connections (ERC’s) from 2010 through 2018 are tabulated in Table 2.  The 
ERC’s have been based on BEBR data and 2.4 persons per connection. 
 

Table 2: Palm Coast Wastewater Service Area Historical Population and ERC (Mid-Year). 

Year 
Palm Coast Inside City 

Limits 
Service Area Outside 

City Limits 
Total Wastewater 

Service Area 
ERC’s Population ERC’s Population ERC’s Population 

2010 31,357 75,258 67 162 31,424 75,420 
2011 31,504 75,609 67 162 31,571 75,771 
2012 31,766 76,240 67 164 31,833 76,404 
2013 32,214 77,313 288 701 32,502 78,014 
2014 32,734 78,561 293 712 33,027 79,273 
2015 33,274 79,858 298 724 33,572 80,582 
2016 33,549 81,523 404 982 33,953 82,505 
2017 34,428 82,882 415 1,007 34,843 83,889 
2018 35,821 87,044 425 1,033 36,246 88,077 

 
2.3.2            Current Land Use within the Service Area 

 
Palm Coast is a Master Planned Community, and has been designed as a series of   
suburban residential neighborhoods.  The majority of the land use is residential. 
The majority of the residential uses are low-density, single-family units, with 
approximately two (2) units per acre.  There are some Planned Unit 
[...]
Type of permeate pump drive  Constant Speed 
Type of permeate flow control valves  Modulating butterfly valve 
Type of permeate flow meters  Magnetic flow meter  

Chlorine Contact Tanks 
Chlorine doses mg/L 5 
Contact time at peak flow minutes 12.5 
Chlorine residual  mg/L 2 
Number of tanks  2 
Total effective tank volume gal 44,318 
Effective volume of each tank gal 22,159 
Maximum SWD ft 6 
Tank height ft 8 
Number of channels in each chamber  3 
Width of each channel ft 4.22 
Length of each channel ft 39 

Transfer Pumps 

Type of transfer pumps  Vertical Turbine 
Number of pumps  1 duty 1 standby 
Motor horsepower of transfer pump HP 40 
Type of drive  VFD 
Capacity of each pump gpm 2,100 
TDH ft 45 

Reclaimed Water Distribution Pump Station 

Pump capacity, gpm Number of pump 
Motor 

horsepower, 
HP 

Type 

1,750 3 (2 duty, 1 standby) 125 Vertical turbine, VFD 
500 1 50 Vertical turbine, VFD 
200 1 30 Vertical turbine, VFD 

142



 
 

30 
 

    

Waste Sludge Holding Tanks 

Number of tanks  2 
Total volume of tank gals 245,000 
Volume of each tank gals 122,500 
Length x width per tank ft x ft 35 x 33 
Maximum SWD ft 14 
Height of the tank ft 16 
Number of mixer per tank  1 
Type of mixer  Submersible propeller 
Horsepower of each mixer  6 
Type of aeration equipment  Coarse bubble diffuser 
Number of diffusers each tank  28 
Air required in each tank cfm 491  
Number of blowers  1 duty, 1 standby with EQ 
Type of blower  PD 
Motor horsepower of each blower HP 40 

Chemical Feed Systems 

Alum Feed System 

Type of alum feed pump  Hydraulically Actuated 
Diaphragm Metering Pump 

Design dosing rate gph 6.0 
Capacity per pump gph 15 
Motor horsepower of each pump HP 1 
Number of pumps  1 duty, 1 standby 
Micro Cg Feed System 

Type of Micro Cg pump  Hydraulically Actuated 
Diaphragm Metering Pump 

Design dosing rate gph 22.7 
Capacity per pump gph 0.8-40 
Motor horsepower of each pump HP 1 
Number of pumps  2 duty , 1 standby 
Sodium Hypochlorite Feed System 

Type of sodium hypochlorite pump  Hydraulically Actuated 
Diaphragm Metering Pump 

Design dosing rate gph 3.48 
Capacity per pump gph 0.3-15 
Motor horsepower of each pump HP 1 
Number of pumps  1 duty, 1 standby 

Sludge Dewatering Facilities 

Number of sludge feed pumps -- 2 (1 duty, 1 standby) 
Type of sludge feed pump  Progressive Cavity 
Horsepower of each sludge feed pump  HP 13.2 
Sludge feed pump control  VFD 

143



 
 

31 
 

Capacity each sludge pump gpm 200 
Number of belt filter press  1 
Belt width meter 2 
Motor horsepower of BFP drive HP 3 
Dry solids handling capacity of BFP lbs/hr 1,200 
Type of sludge cake pump  Progressive Cavity  
Capacity of sludge cake pump  gpm 12 
Number of sludge cake pump  1 
Horsepower of sludge cake pump  HP 20 
Number of polymer feed pump  2 
Capacity of polymer feed pump gph 0.04~2.15 
Motor horsepower of polymer feed pump HP 1 
Volume of polymer storage tank gallons 1,000 
Number of wash water booster pumps  1 
Motor horsepower of each wash water booster pump HP 5 
Capacity of each wash water booster pump gpm 120 

 

2.5.3.2.4 Pretreat Treatment / Headworks 

Wastewater is pumped from off-site pumping stations to the WWTF No.2.  The 
pretreatment facilities include rotary drum screening, grit removal unit and an 
ozone odor control system. 
Two rotary drum screens remove large solids (more than 2 mm diameter) from 
the influent flow.  Following the screens, the flow goes through a grit removal 
system.  A magnetic flow meter measures the plant influent flow.  The drum 
screen and grit removal systems are covered.  An ozone odor control system is 
used to oxidize the hydrogen sulfide and eliminate odor. 

2.5.3.2.5 Flow Equalization Tanks 

Flow equalization is provided following the headworks to equalize the flow rate 
and wastewater strength variations and to improve the performance of the 
biological treatment processes. 
 

2.5.3.2.6 Biological Treatment Process 

  The biological treatment processes include the fermentation (anaerobic) tanks,  
  pre-anoxic tanks, oxic tanks, post-anoxic tanks, and the Membrane Bioreactor  
  (MBR) tanks.  The fermentation tanks receive wastewater from the EQ tanks and  
  the recycled mixed liquor (ML) from the pre-anoxic tanks.  
 

The wastewater enters the pre-anoxic tanks from the fermentation tanks.  The pre-
anoxic tanks also receive recycled nitrified ML from the downstream low DO 
zone of the oxic tanks.  Two (2) tanks are constructed, each having a volume of 
85,277 gallons.   
 

144



 
 

32 
 

The oxic tanks are the aeration tanks designed for removal of BOD and 
nitrification.  Two (2) oxic tanks are constructed with each having a volume of 
217,000 gallons. Sufficient oxygen is supplied to the tanks to first satisfy the 
BOD removal and for subsequent nitrification process. The aerobic environment 
in the tanks is achieved by the use of fine bubble membrane diffusers and aeration 
blowers, which also serve to maintain the mixed liquor in a completely mixed 
regime. 
 
The waste water with the remaining nitrate from the oxic tanks then enters the 
post-anoxic tanks. With the low DO condition in the post-anoxic tanks, de-
nitrification occurs by converting the nitrate nitrogen to nitrogen gas. 
Supplemental carbon source Micro C is added to the post-anoxic tanks to enhance 
the removal of nitrate in the tanks. Two (2) tanks each having a volume of 60,754 
gallons are constructed.   
 
The wastewater from the post anoxic tanks enters the MBR tanks. The MBR 
system consists of activated sludge bioreactor, aeration equipment, and flat sheet 
membrane modules. Four (4) tanks are constructed so that 75% of the total design 
capacity is maintained with one unit out of service to provide Class I reliability.    
Each MBR tank has ten (10) membrane cassettes.  Mixed liquor in the MBR tanks 
is filtered through the membrane modules and discharged as permeate. The 
residual nitrogen gas in the ML will be stripped out by aeration in the MBR tanks. 
The ML from the MBR tanks is returned to the oxic tanks at a recycle rate of 4 Q 
as the returned activated sludge (RAS).  
 

2.5.3.2.7 Disinfection 

The MBR permeate is routed to two chlorine contact tanks.  Liquid sodium 
hypochlorite is used for disinfection.  The two chlorine contact tanks provide the 
required chlorine contact time.  An effluent transfer pump station conveys the 
reclaimed water to a 2.0 MG ground storage tank. 

2.5.3.2.8 Effluent Flow Measurement 

Plant effluent flow is measured using magnetic flow meters at the reclaimed water 
distribution pump station.   

2.5.3.2.9 Physical, Chemical, and Biological Characteristics of Wastewater 

The key characteristics for measurement of the Removal Efficiency at WWTF 
No. 2 are Five-Day Carbonaceous Biochemical Oxygen Demand (CBOD5) and 
Total Dissolved Solids (TSS).  Table 8 tabulates the concentrations of CBOD5 
and TSS data from July 2018 through May 2019.   
The average removal efficiency of CBOD5 and TSS for the facility from July 
2018 through May 2019 has been greater than 97%.  All the averages expressed 
below are over this time period. 
The average influent CBOD5 concentration is 108 mg/L.  The minimum and 
maximum influent CBOD5 concentration is 75 mg/L and 152 mg/L.  

145



 
 

33 
 

The average influent TSS concentration is 96 mg/L.  The minimum and maximum 
influent TSS concentration is 66 mg/L and 138 mg/L.   
The average effluent CBOD5 concentration of the effluent is 2.9 mg/L.  The 
minimum and maximum effluent CBOD5 concentration is 2.6 mg/L and 3.8 mg/L.   
The average effluent TSS concentration is 2.2 mg/L.  The minimum and 
maximum effluent TSS concentration is 1.0 mg/L and 4.7 mg/L.  
 

Table 8: Palm Coast WWTF No.2 Influent and Effluent Water Quality. 

Month 

  MADF CBOD5 (mg/L)* TSS (mg/L)* 

Year MGD Influent Effluent 
% 

Removal Influent Effluent 
% 

Removal 
May 2019 0.585 75 2.7 96.4% 90 1.0 98.9% 
April 2019 0.714 86 2.8 96.7% 78 1.0 98.7% 

March 2019 0.819 96 2.8 97.1% 77 1.0 98.7% 
February 2019 0.944 117 2.8 97.6% 105 4.2 96.0% 

 January 2019 0.955 127 2.9 97.8% 138 1.0 99.3% 
December 2018 1.117 110 2.6 97.6% 120 3.4 97.2% 
November 2018 1.106 98 2.8 97.2% 91 4.7 94.8% 

October 2018 1.084 101 2.7 97.4% 93 3.4 96.3% 
September 2018 1.024 129 2.7 97.9% 105 1.0 99.0% 

August 2018 1.192 102 2.9 97.2% 66 3.0 95.5% 
July 2018 0.982 152 3.8 97.5% 92 1.0 98.9% 

 
Max.   1.192 152 3.8 97.9% 138 4.7 99.3% 

Average   0.934 108 2.9 97.3% 96 2.2 97.6% 
Min   0.585 75 2.6 96.4% 66 1.0 94.8% 

Note: * 2.0  mg/L is the detection limit 

 
2.5.3.2.10 Sludge Processing 

Sludge processing at Palm Coast WWTP No. 2 consists of sludge holding tanks 
with aeration and dewatering.  Waste sludge is wasted directly from the MBR tanks 
on a regular basis through the RAS lines to the sludge holding tanks.  There are two 
122,500 gallon sludge holding tanks with an aeration system to keep the digester contents 
mixed.  Supernatant from the sludge holding tanks is periodically decanted to an on-site 
pumping station and returned to the headworks. The settled sludge is pumped by sludge 
feed pumps to a belt filter press (BFP) for dewatering.  Polymer is added to the sludge 
and then it is dewatered by a BFP to approximately 16-20 percent solids by 
weight.  A screw conveyor conveys the dewatered sludge cake to a truck loading 
station.   
 

146



 
 

34 
 

2.5.3.2.11          Wastewater Treatment Support Facilities 

2.5.3.2.11.1  Plant Waste Pumping Station 
A plant waste pumping station, with two 600-gpm pumps, conveys plant sanitary 
waste to the plant headworks.   

2.5.3.2.11.2 Operations and Electrical Buildings 

2.5.3.2.11.3 Standby Power 
A 1500 KW generator provides sufficient standby power to operate the entire 
existing wastewater treatment facility during times of a power failure.   

2.5.4   Reclaimed Water Reuse and Disposal 

2.5.4.1 Reclaimed Water Quality Limitations 
The WWTF No. 1 provides advanced secondary treatment with tertiary filtration 
and high-level disinfection. WWTF No.2 provides advanced wastewater treatment 
(AWT) and high-level disinfection. 
Reclaimed water used for irrigation of public access areas must receive advanced 
secondary treatment with tertiary filtration and high-level disinfection (1 mg/L of 
chlorine residual).  CBOD5 are limited to not to exceed 20 mg/L (annual average), 
30 mg/L (monthly average), 45 mg/L (weekly average), and 60 mg/L (single 
sample).  Total Suspended Solids are limited not to exceed 5 mg/L for any single 
sample.   
Reclaimed water disposed of in rapid infiltration basins and the spray field, with 
restricted access, must receive secondary treatment and basic disinfection (0.5 
mg/L of chlorine residual).  CBOD5 and TSS are limited not to exceed 20 mg/L 
(annual average), 30 mg/L (monthly average), 45 mg/L (weekly average), and 60 
mg/L (single sample).  The nitrate [NO3] shall not exceed 12 mg/L for any single 
sample). 

 

2.5.4.2 Reclaimed Water Disposal Capacities 
 

 The reclaimed water reuse system capacities of WWTF No. 1 under the current 
 permit are presented in Table 9. WWTF No.2 reuse sites and capacities are also 
 listed in Table 9. The reuse service area for WWTF No. 1 and WWTF No. 2 has 
 been combined into one Palm Coast Reuse Service Area.  The Palm Coast Reuse 
 Sites are presented in Figure 9.   
 

In addition to the land application sites, WWTF No. 1 is permitted for a surface 
water discharge with an annual average of 1.6 MGD, AADF to the Intra-Coastal 
and a surface water discharge under the APRICOT Act with an annual average of 
2.05 MGD, AADF to St. Joe Canal. WWTP No. 2 is permitted for surface water 
discharge of 0.6 MGD, AADF under the APRICOT Act.   

147



 
 

35 
 

 
Table 9: Palm Coast Reclaimed Water Disposal Capacity 

Site No. Site Location 
Area 

Irrigated 
(Acres) 

Capacity 
(MGD/AADF) 

WWTF No. 1  
R-001 Restricted Public Access Irrigation Systems and Rapid Rate Infiltration Basins 

Site #  1 Palm Coast Spray Fields* 60.0 0.60 
Site # 2 Palm Coast RIB No. 1 (North)* 8.0 1.00 
Site # 3 Palm Coast RIB No. 2 (South)* 12.5 0.92 
Site # 4 Palm Coast RIB No. 3 (West)* 17.0 0.55 

  R-001 CAPACITY =   3.07 
R-002 Public Access Irrigation Systems 

Site # 1 

Grand Haven Golf Course* 127.0 0.726 
Grand Haven Common Areas* 45.0 0.274 
Total, Grand Haven 172.0 1.00 

Site # 2 

Hammock Dunes Golf Course* 96.0 0.35 
Dunes Residential Service Area* 254.0 1.00 
Ocean Hammock Golf Course* 96.0 0.35 
Ocean Hammock Residential* 100.0 0.90 
Total, Hammock Dunes 546.0 2.60 

Site # 3 

DCDD Creek Course* 128.9 0.35 
Conservatory Development* 179.0 0.49 
New High School landscape Area* 18.4 0.05 
FPL Row Residential 92.1 0.25 
Total 418.4 1.14 

Site # 4 

Hidden Lakes Residential Area* 102.4 0.28 
Residential Developments* 147.3 0.40 
Total, Old Kings Road South 249.7 0.68 

Site #  5 Town Center Landscape Area* 405.1 1.40 

Site # 6 

Cement Plant Landscape Area 4.0 0.01 
Grand Haven Estates Residential Area 44.2 0.12 
Future Development near Colbert Residential Area 209.9 0.57 
Total, Colbert Lane 258.1 0.70 
Sawmill Golf Course** 157.7 0.70 

Site # 7 South of Airport (Residential Areas) 869.2 2.36 
Site # 8 Old Kings Road Median / ROW South of WWTP No. 1 28.5 0.08 
Site # 9 Old Kings Road Median / ROW North of WWTP No. 1 23.3 0.06 

Site # 10 FPL ROW South of WWTF No. 1 128.6 0.35 
Site # 11 Hidden Lakes Office Complex (Landscape Areas) 60.0 0.19 

Site # 12 

Palm Coast Parkway Median (Landscape Areas) 2.8 0.011 
Palm Harbor (Golf Course) 120.0 0.470 
WWTP No. 1 (Landscaped Areas)* 8.4 0.02 
Total, Palm Harbor 131.2 0.50 

  R-002 CAPACITY =   11.065 

WWTF No. 2  

148



 
 

36 
 

Site No. Site Location 
Area 

Irrigated 
(Acres) 

Capacity 
(MGD/AADF) 

R-001 Public Access Irrigation Systems 
PAA-1 Palm Coast West N-010 (Residential and Office/Commercial) 118.0 0.41 
PAA-2 Palm Coast West N-020 (Residential) 4.0 0.01 
PAA-3 Palm Coast West N-030 (Industrial and Mixed Use) 18.1 0.06 
PAA-4 Palm Coast West N-040 (Commercial and Office) 9.2 0.03 

PAA-5 
Palm Coast West N-050 (Residential, Commercial/Industrial, 
Institutional) 8.8 0.03 

PAA-6 Palm Coast West N-060 (Residential and Commercial/Industrial) 27.7 0.10 
PAA-7 Palm Coast West N-070 (School, Parks) 28.8 0.10 
PAA-8 Palm Coast West N-080 (Mixed Use) 56.7 0.15 
PAA-9 Future Development West of the Railroad 424.0 1.15 

PAA-10 
Palm Coast West N-Sawmill Creek Course (Golf Course) Avg 
Use 110.7 0.34 

PAA-11 Rayonier Property (Mixed Use) 787.0 2.14 
PAA-12 Old Brick (Residential and Commercial) 527.0 1.43 
PAA-13 Three Lakes (Residential and Commercial) 580.0 1.58 
PAA-14 US Hwy1 Multiuse Path Reuse Irrigation 62.9 1.20 

  R-001 CAPACITY =  7.99 
 

 
 
 
 
 
 

149



2-6

150

lxu
Text Box
 9



 
 

38 
 

SECTION 3.0 FUTURE CONDITIONS 

3.1            SERVICE AREA POPULATION AND FLOW PROJECTIONS 

3.1.1 Population Projections 
The City of Palm Coast’s Comprehensive Land Use Plan includes population 
projections for the City.  The Comprehensive Plan provides the City’s projections 
of the percentage of the Flagler County population which is attributed to Palm 
Coast.  The Palm Coast Wastewater Service Area includes all of the City of Palm 
Coast and extends beyond the City limits.  The City limits and the Wastewater 
Service Area are presented in Figure 1 in Section 1 of this Facility Plan.   

  
Table 10 provides projections of population and Equivalent Residential Service 
Connections (ERC’s) from 2019 through 2040. Table 10 identifies populations 
inside the City Limits, outside of the City Limits and the total for the Wastewater 
Service Area.   
To provide a consistent basis for annual averages, projections for population and 
ERC’s, wastewater flows are adjusted to mid-year. Not all of the areas outside of 
the City Limits and within the designated Wastewater Service Area are connected 
to the Wastewater System.  The ERC projections for inside the City Limits are 
[...]
3.2.3.6 Reclaimed Water Storage and Distribution Pumping Station 

A 2.0 MG ground storage tank is onsite store the reclaimed water. A reclaimed 
water pumping station conveys reclaimed water from the ground storage tank to 
provide reclaimed water to the reclaimed water distribution system and to provide 
the plant service water for the facility.  The pumps installed with the first 2.0 
MGD and using a 2.5 peaking factor are listed below:  

 Two 2,000 gpm pumps 

 One 1,000 gpm pump 

 One 500 gpm pump 

 One 200 gpm pump 

159



 
 

47 
 

The reclaimed water distribution pumping station design provides for installation 
of additional reclaimed water pumps for future plant expansion. Two 2,000 gpm 
pumps will be installed during the expansion. 

3.2.3.7 Aerobic Digestion 

Aerobic sludge holding/digesters are provided for partial treatment of the sludge.  
Sludge will be periodically pumped to two additional 0.25 MG holding/digesters 
that are to be provided for the 4.0.0 MGD plant capacity.    

Aeration, mixing and decanting equipment will keep the digester contents mixed 
and also provide dissolved oxygen.  Sludge will be periodically pumped from the 
holding/digesters to a belt filter press for dewatering. 

Supernatant is periodically decanted from the digester to an on-site pumping 
station. The digested sludge will be transferred to the existing belt filter press.  
 

160



 
 

48 
 

 
SECTION 4.0 DEVELOPMENT OF ALTERNATIVES 

 

4.1  GENERAL 

This Section develops and evaluates alternatives for wastewater system in Service 
Area #2. The following three primary wastewater system components are 
evaluated: 

 Wastewater Treatment Biological Treatment Process 
 Reclaimed Water Reuse and  Disposal 
 Residual Solids Treatment and Disposal 

4.2            WASTEWATER TREATMENT 
The existing WWTP No.2 with the initial capacity of 2.0 MGD was designed and 
constructed to provide advanced wastewater treatment (AWT). Achieving AWT provides 
the City flexibility of reclaimed water disposal. It has been operating well since it was put 
into operation in June 2018. Although it is logically reasonable to provide AWT using the 
similar treatment process for the expansion, this section compares a few treatment 
alternatives for the expansion. 

4.2.1 Levels of Wastewater Treatment 

4.2.1.1  Secondary Treatment 
Secondary Treatment is defined as the removal of carbonaceous biological 
oxygen demand (CBOD5), total suspended solids (TSS), and basic disinfection 
prior to discharge.  Secondary Treatment does not include nutrient removal.   

Secondary Treatment can be characterized as: 

 CBOD5:    ≤ 20 mg/L 

 TSS:    ≤ 20 mg/L 

 Chlorine Residual:  ≥ 0.5 mg/L 
Secondary Treatment will not produce an effluent that can be used as a 
commodity (reclaimed water), surface water disposal, wetlands, or for other reuse 
disposal options.  This option is not proposed for the City of Palm Coast. 

4.2.1.2             Advanced Secondary Treatment 
Advanced Secondary Treatment is secondary treatment with tertiary filtration, 
high-level disinfection, and limited nutrient removal.  Advanced Secondary 
Treatment can be characterized as: 

 CBOD5:    ≤ 20 mg/L 

 TSS:    ≤ 5 mg/L 

 NH3-N:    ≤ 12 mg/L 

161



 
 

49 
 

 Chlorine Residual:  ≥ 1.0 mg/L 
Advanced Secondary Treatment produces an effluent that can be used as a 
commodity (reclaimed water) for urban and agricultural reuse applications. 

The existing Palm Coast Wastewater Treatment Facility No. 1 currently processes 
wastewater to Advanced Secondary Standards. 

4.2.1.3            Advanced Wastewater Treatment 
Advanced Wastewater Treatment is a step beyond Advanced Secondary 
Treatment.  Nutrients (nitrogen and phosphorous) are removed from the 
wastewater prior to final disposal.  Section 403.086(4) of Florida Statutes defines 
Advanced Wastewater Treatment as a reclaimed water product having annual 
average limits for the following contaminates as follows: 

 CBOD5:   ≤  5 mg/L 

 TSS:   ≤ 5 mg/L 

 Total Nitrogen:  ≤  3 mg/L 

 Total Phosphorous: ≤  1 mg/L 

 Chlorine Residual  ≥ 1 mg/L  
Advanced Wastewater Treatment and High Level Disinfection are required if the 
final disposal method incorporating a wetlands treatment or surface discharge as a 
backup disposal to the public accessible irrigation reuse system.  

4.3           RECLAIMED WATER EFFLUENT DISPOSAL 

4.3.1            Methods of Disposal 
The following six (6) methods of reclaimed water reuse and disposal are 
commonly used in Florida: 

 Deep Well Injection 
 Natural Wetlands Disposal 
 Percolation Ponds 
 Surface Discharge 
 Urban Reuse 
 Agricultural Reuse 

The level of treatment required for each of the above listed reclaimed water reuse 
and disposal methods are tabulated in Table 13. 
 
 
 
 
 
 

162



 
 

50 
 

 
Table 13: Palm Coast Wastewater Service Area Effluent Disposal Methods. 

Effluent Disposal Method Required Form of Wastewater 
Treatment 

Deep Well Injection, Percolation Ponds, 
Limited Wet Weather Discharge to a 
Receiving Stream 

Secondary Treatment 

Urban and Agricultural Reuse Advanced Secondary Treatment 
Wetlands Disposal, Surface Water 
Discharge to a receiving waterway in 
accordance with the Apricot Rule 

Tertiary (Advanced) Treatment 

 

4.3.2              Reclaimed Water Reuse and Disposal in Palm Coast 
The Palm Coast Sewer Ordinance requires that all new developments install dry 
reuse lines and use reclaimed water for irrigation when reclaimed water becomes 
available.   

All new developments and subdivisions within Palm Coast Service Area # 2 will 
be required to install a reclaimed water distribution system and to use reclaimed 
water for irrigation of residential and common areas.   

Reclaimed water will be provided for irrigation of areas of public beautification 
such as roadway medians and rights-of-way.  Rights-of-way areas include both 
publicly owned property such as areas adjacent to roadways and privately owned 
properties such as utility corridors. 

The current reclaimed water reuse and disposal in the Palm Coast Service Area 
are urban reuse, Rapid Infiltration Basin (RIB’s), surface water discharge to the 
Intracoastal Waterway, and a back-up surface water discharge in accordance with 
the Apricot Rule for WWTP No.1, as discussed in Section 2.0. 

The reclaimed water reuse and disposal methods for WWTP No.2 includes public 
access irrigation and a backup discharge to wetlands during the period when 
demand is reduced and there is excess reclaimed water that needs to be disposed 
of. Irrigation with reclaimed water will reduce the amount of fresh water pumped 
from the aquifer and used directly for irrigation.   

4.4                   SLUDGE TREATMENT AND DISPOSAL 

As the Palm Coast wastewater treatment capacity increases, the quantities of 
sludge byproduct generated also increases.  The current WWTF No.2 bio-solids 
management includes aerobic sludge digestion and dewatering of sludge 
approximately 16-20% sludge cake by a belt filter press.  It is expected that the 
WWTF No.2 expansion will use the same sludge treatment and disposal process. 

The dewatered sludge will then be transported to a regional bio-solids 
management facility for further treatment and final disposal. The sludge is treated 

163



 
 

51 
 

to Class “AA” standards at the regional management facility which can be made 
available for use as fertilizer in areas with public access and possibility to the 
public.    

4.5             WWTF NO.2 EXPANSION TREATEMTN ALTERNATIVES 

4.5.1             General 
The historical wastewater flows have been tabulated in Table 3-3 and the 
expected wastewater flows have been projected for a 20-year period.  A 
wastewater flow of 9.506 MGD, AADF and 10.902 MGD, TMADF has been 
projected for the year 2040.   

 
The WWTF No. 1 has a current treatment capacity of 6.83 MGD, and there is 
only sufficient space available to expand to 9.1 MGD which the City plans on 
doing in 2031.  Expanding WWTF No. 2 from 2.0 MGD to 4.0 MGD will 
accommodate the growth in the northwest portion of the service area better.    

4.5.2              No-Action Alternative 
The No-Action Alternative is not a viable alternative.  Growth in the City of Palm 
Coast and the Palm Coast Wastewater Service Area has been considerable and is 
expected to continue, although at a lower rate of growth.  The US Census Bureau 
reported that Flagler County (of which Palm Coast is the largest city) was the 
fastest growing (percentage) county in the United States for 2003 to 2005.  Due to 
the downturn of the economy, the growth of the Palm Coast area has decreased 
significantly during the past several years. However, the City has recently 
experienced the return of growth in the City.  

Wastewater flows presented in Table 12 project that the wastewater average 
annual daily flow will require WWTF No. 2 to be expanded to 4.0 MGD by 2023 
and that WWTF No. 1 will need to be expanded to 9.1 MGD in 2030. 

4.5.3            WWTF No. 2 Expansion 
As discussed in Section 3.0, flows to the Palm Coast Wastewater Treatment 
system are increasing and additional wastewater treatment capacity is required.  
The continued development of existing subdivisions in the northwest portion of 
the City along with the new Palm Coast Park Development will require additional 
wastewater treatment capacity in this portion of the City. WWTF No.2 was put 
into operation in June 2018 and the projected flow increase indicates that the plant 
needs to be expanded to 4.0 MGD by 2013. The WWTF No. 2 initial construction 
has a 2.0 MGD process module.  The site layout can accommodate the expansion 
to 4.0 or the future 6.0 MGD.    

The WWTF No. 2 expansion will provide treatment to Advanced Wastewater 
Treatment Standards which are defined on annual average daily basis as: 

 BOD5 ≤ 5 mg/L 
 Total Suspended Solids ≤ 5 mg/L 
 Total Nitrogen ≤ 3 mg/L 

164



 
 

52 
 

 Total Phosphorous ≤ 1 mg/L.   
The biological process options being evaluated are Membrane Bioreactor, 
Oxidation Ditch and Activated Sludge processes as discussed in the following 
sections.    

4.5.3.1       Membrane Bioreactor Wastewater Treatment Option 
The proposed Membrane Bioreactor (MBR) option will be constructed with two 
identical 1.0 MGD modular treatment units (2.0 MGD total) which share a 
common wall, as what is for the existing 2.0 MGD.  Each MBR modular 
treatment unit could have two separate process basins (each sized for 0.5 MGD 
and also separated by a common wall).  In this way, the initial 2.0 MGD module 
will comply with the Class 1 Reliability Requirements of treating 75% of the 
average daily flow with one MBR basin out of service. The proposed MBR layout 
with the associated biological process units is presented in Figure 2. 

The biological treatment process will include the following: 

 Fermentation Basins 
 Pre-Anoxic Basins 
 Pre-Aeration Basins 
 Post-Anoxic Basins   
 MBR Basins  

 
This treatment process is a modified 5-stage Bardenpho process in which the 
MBR basins replace the post aeration basins and the conventional secondary 
clarifiers. The MBR basins also replace the conventional tertiary filtration system. 
The space required for this process is significantly smaller than the space required 
for the 5-Stage Bardenpho process for the same treatment capacity. This treatment 
system will reliably achieve the AWT standards of reclaimed water through 
nitrification and de-nitrification processes.   

4.5.3.2      5-Stage Bardenpho Wastewater Treatment Option 
Carrousel Oxidation Ditch in conjunction with other biological processes will 
provide Advanced Wastewater Treatment. Typically, a Fermentation Basin 
followed by a Pre-Anoxic Basin precedes the Oxidation Ditch. A Post-Anoxic 
Basin immediately follows the Oxidation Ditch. The last process is a Post-
Aeration Basin prior to the secondary clarification of the mixed liquor. This is the 
popular 5-Stage Bardenpho Process which has been widely used in the past 30 
years.  The process will also reliably treat the wastewater to AWT standards.  

Two separate Carrousel Oxidation Ditches (each sized for 1.0 MGD treatment 
capacity) will be needed for the 2.0 MGD capacity to comply with Class 1 
Reliability Requirements.  The clarifiers will need to be oversized so each 
clarifier will comply with the Class 1 Reliability Requirements of treating 75% of 
the average daily flow with one clarifier out of service.   

 

165



 
 

53 
 

4.5.3.3      Conventional Activated Sludge Wastewater Treatment Option 
The Activated Sludge Option will provide secondary biological treatment, but 
additional treatment will be required to provide Advanced Wastewater Treatment.   

Three separate aerobic activated sludge tanks will be needed for the 2.0 MGD 
module.  The clarifiers will be oversized so each clarifier will comply with the 
Class 1 Reliability Requirements of treating 75% of the ADF with one clarifier 
out of service.   

The initial 2.0 MGD Oxidation Ditch option will include the following: 

 Two Anaerobic Treatment Units 
 Two 1st Anoxic Treatment Units 
 Three Aerobic Activated Sludge Basins  
 Recirculation Pumps 
 Two 2nd Anoxic Treatment  
 Two Reaeration Treatment Units 
 Clarifier Flow Splitter 
 Two Clarifiers 
 Tertiary Disc Filter Unit 

 
The conventional activated sludge wastewater treatment option would require a 
larger space. There is no sufficient area on the site for future expansion to 6.0 
MGD. 

4.5.3.4      Comparison of Wastewater Biological Treatment Process Options 
The comparison of the three biological treatment process options is listed below: 

 The Membrane Bioreactor option is compatible to the existing WWTF 
No.2 and provides the staff flexibility for operating and maintain the same 
treatment process. It also indicates that   the sites is suitable for up to three 
2.0 MGD Membrane Bioreactor Modules for a total of 6.0 MGD to be 
located on upland areas at WWTF No. 2 site. 
 

 The 5-Stage Bardenpho Process option and the Activated Sludge option 
will take up much more space than the existing 2.0 MGD MBR plant. It 
also brings more challenges to operation and maintenance.  

 
 The cost comparison for the the three biological processes for the original 

2.0 MGD is presented in Table 14.  

Table 14: Preliminary Cost Comparison of the Three Biological Processes.* 

Process Description Cost Estimation 

Membrane Bioreactor (MBR) $21,460,800 

166



 
 

54 
 

5-Stage Bardenpho $22,580,000 

Activated Sludge $21,800,000 

*This cost comparison was included in the Facility Plan dated Feb. 2015.  

The 5-Stage Bardenpho process and the Activated Sludge treatment options each 
require significantly more area than the Membrane Bioreactor option.  Since the 
upland area at WWTF No. 2 is limited and only a 2.0 MGD 5-Stage Bardenpho 
process or Activated Sludge Module can be constructed on the uplands, these two 
options have been screened from further consideration during the initial 2.0 MGD 
of WWTF No.2.  The Membrane Bioreactor option is the recommended 
biological treatment process option for the WWTF No.2 expansion.  

No-Action is not a viable alternative to expanding WWTF No. 2.  The Palm Coast 
Wastewater Service Area Population Projections are presented in Figure 10. As 
shown in Table 12 and Figure 11, the Projected Maximum Wastewater Flow into 
the Palm Coast Wastewater Treatment System requires that the City provide more 
treatment capacity to meet the increasing flow.  

The only viable alternative for increasing the Palm Coast Wastewater Treatment 
System’s treatment capacity in the 20 year period is to expand the 2.0 MGD 
WWTF No. 2 to 4.0 MGD by 2023, and expand the WWTF No. 1 to 9.1 MGD by 
2031.  

4.5.3.4      Cost Analysis of the Selected Alternative 
As discussed above, expanding the existing WWTF No.2 from 2.0 to 4.0 MGD 
using the MBR treatment process is the only viable option to meet the flow 
increase by 2023. The estimated cost for the expansion is summarized in Table 
15. It is estimated that the total capital cost is $19.9 million, including $17.38 
million of construction, $1.30 million of design and permitting, and $1.22 million 
of technical service during construction. 

 Table 15: Preliminary Cost Estimation Breakdowns of WWTF No.2 Expansion. 

ITEM DESCRIPTION OF WORK ESTIMATED COST 
1  General Requirements  $                           288,500  
2  Master Pump Station  $                           167,800  
3  Headworks  $                           721,434  
4  Biological Process Tanks  $                        8,221,090  
5  Chlorine Contact Tanks  $                           491,060  
6  Sludge Holding Tanks  $                           692,340  
7  Electrical  $                        3,500,000  
8  Process Instrumentation and Controls  $                           400,000  
TOTAL CONSTRUCTION ESTIMATE  $                     14,482,224  

Contingency 20% 
TOTAL CONSTRUCTION INCLUDING  $                     17,378,669  

167



 
 

55 
 

CONTENGENCY 
Design and Permitting  $                        1,307,615  

Technical Service after Bid Opening  $                  1,216,506.84  
  

TOTAL CAPITAL COST  $                19,902,790.50  
 

The present worth analysis is summarized in Table 16. Assuming a life time of 50 
years and the cost recovery period 20 years, the present worth is calculated to be 
$25.9 million. 

Table 16: Present Worth Analysis of WWTF No.2 Expansion. 

 

 

 

 

 

 

 

 

 

168



 
 

56 
 

 

SECTION 5.0 ENVIRONMENTAL ASSESSMENT 
 
The Florida Finding of No Significant Impact (FFONSI) was originally issued on May 1, 2015.  
The WWTF No.2 expansion will be constructed on the same site of the existing WWTF No.2. 
The site has been cleaned and prepared for the construction of the WWTF No.2 expansion during 
the construction of the first phase of 2.0 MGD. For the environmental assessment purpose for the 
WWTF No.2 expansion, an updated environmental assessment report along with an updated 
protected species review was prepared (Appendix A). 
 

169



 
 

57 
 

 
 
  
 

Appendix A 
 
 

Environmental Assessment Document for SRF Planning, September 2019 
 

170



 

 

 

 

CITY OF PALM COAST 
WASTEWATER TREATMENT PLANT # 2 

 
 

ENVIRONMENTAL ASSESSMENT 
DOCUMENT FOR SRF 

PLANNING 
 
 

SEPTEMBER 2019 
 

Prepared by: 
 CPH, Inc. 

500 West Fulton Street 

Sanford, Florida 32771 
Office:  407-322-6841/Fax:  407-330-0639 

 

171



CITY OF PALM COAST  
WWTP#2 ENVIRONMENTAL ASSESSMENT 

DOCUMENT FOR SRF PLANNING 
 

September 2019 
 

TABLE OF CONTENTS 
         Page 

 
1.0        INTRODUCTION ................................................................................................................................ 1 

1.1      Selected Effluent Discharge Systems ...................................................................................... 1 
  
2.0        PROJECT DESCRIPTION  ................................................................................................................ 2 
             2.1      Existing and Proposed Infrastructure ....................................................................................... 3 
 
3.0       ENVIRONMENTAL SETTING ............................................................................................................. 4 

3.1      Regional Setting ...................................................................................................................... 4 
3.2      Description of Existing Uses .................................................................................................... 5 

3.2.1     Biological Communities .............................................................................................. 5 
3.2.2     Fish ............................................................................................................................ 7 
3.2.3     Habitat for Benthic Organisms ................................................................................... 7 